
 
 
 
 
 
 

FORMATION OF DISINFECTION BY-PRODUCTS 
IN DRINKING WATERS: A COMBINATION OF 
ADVANCED ANALYTICAL TECHNIQUES AND 

MODELIZATION 
 
 

Meritxell Valentí Quiroga 
 
 
  

 
 
 
 
 
 
 
 
 
 
 
 

 
 
http://creativecommons.org/licenses/by-nc/4.0/deed.ca  
 
 
 
Aquesta obra està subjecta a una llicència Creative Commons Reconeixement-
NoComercial  
 
Esta obra está bajo una licencia Creative Commons Reconocimiento-NoComercial 
 
This work is licensed under a Creative Commons Attribution-NonCommercial licence 
 
 

 

http://creativecommons.org/licenses/by-nc/4.0/deed.ca


 

 

 

DOCTORAL THESIS 

 

 

Formation of disinfection by-products in drinking waters: a combination 

of advanced analytical techniques and modelization  
[...]
plants (DWTPs) to minimize the formation of the regulated DBPs. Recently, the revised European 

Directive (EU) 2020/2184 on drinking water adds standards for new DBPs such as haloacetic acids, 

chlorite, and chlorate, in addition to trihalomethanes and bromate. Therefore, Member States of the 

European Union must set specific national laws to meet standard requirements. New limits are included 

for chlorate and chlorite both at 0.25 mg/L, with an allowance of up to 0.70 mg/L in the case of 

disinfection with chlorine dioxide (ClO2). Additionally, the EU 2020/2184 sets a limit for haloacetic acids 

at 60 µg/L, which includes the sum of five representative substances (monochloro-, dichloro-, and 

trichloro-acetic acid, and mono- and dibromo-acetic acid). Furthermore, the Directive maintains 

existing regulations for trihalomethanes (THMs) at 100 µg/L, which is calculated as the sum of 

chloroform, dichlorobromomethane, dibromochloromethane, and bromoform and a limit of 10 µg/L for 

bromate. 

 

Those new DBPs standards will impact the treatment processes of conventional DWTPs, which might 

need upgrades to remove specific DBPs or DBPs precursors. Four key strategies are identified and 

discussed: (1) source water quality control, (2) enhanced precursor removal, (3) alternative 

disinfection/pre-oxidation, and (4) removal of already formed DBPs. However, though the focus is set 

on those regulated DBPs, formation of other organic and inorganic DBPs can be still generated 

(Chaukura et al., 2020; Gilca et al., 2020), and even when the drinking water quality standard is met, the 

question regarding the best treatment processes to minimize the risk to DBPs exposure remains open. 

The advantages and disadvantages of such strategies will be discussed considering also the formation 

of other emerging unregulated DBPs.  

 

2. METHODOLOGY 

A bibliographic review of latest studies on advanced methodologies for mitigation of DBPs and DBPs 

precursors at real plant scale application was made to elaborate a comparison of techniques 

considering their implementation feasibility. Finally, some treatment train configuration and guidelines 

are proposed to aid selection of more appropriate processes to reduce overall DBPs formation.  

 

3. RESULTS AND DISCUSSION  

3.1 Strategies to minimize DBPs formation 

The following strategies can be employed to control formation of regulated DBPs in drinking water 

without compromising microbial protection (US EPA, 1999):  

› source water quality control; 

› removal of DBPs precursors; 

› disinfection strategy selection; 

› removal of already formed DBPs 

  



101 

 

3.1.1 Source water control strategies 

Protecting source water is always a priority and an effective approach, preventing the need for 

numerous DWTPs upgrades. Measures involve managing the source water to reduce NOM and 

bromide concentration and reactivity. As well as avoiding contamination from point sources (e.g., 

industrial discharges) and non-point sources (e.g., agricultural runoff ). 

Source control strategies should be tailored to the specific characteristics and challenges of the water 

source and the local environment such as controlling nutrients and algae to help limit the formation of 

DBPs, avoid brine or saltwater intrusion to prevent bromide presence or implementing land-use 

planning and zoning to uphold the areas. It is crucial to continuously evaluate and adapt these strategies 

to address changing conditions and emerging threats to drinking water quality. Deployment of 

advanced monitoring tools and early warning systems integrated with artificial intelligence to track 

water quality should also be considered as preventive measures. Collaboration among various 

stakeholders, including water utilities, government agencies, and the public to raise awareness and 

establish policies about the importance of preserving water sources is key to the success of source water 

protection programs.  

Furthermore, chlorate impurities may be present in stock solution of sodium hypochlorite, which should 

be checked before its use. Bromate can be present too but at much lower concentration, while chlorite 

occurrence is less reported (Asami et al., 2009). 

3.1.2 Removal of DBPs precursors 

Enhancing removal of DBPs precursors is the optimal strategy for mitigating its formation. Organic 

substances and bromide are considered as the main precursors, and can be effectively eliminated 

through several processes of separation (coagulation, adsorption, ion-exchange, and membrane 

filtration)  (Q. Lin et al., 2020; P. Wang et al., 2021; Yin et al., 2020), biofiltration (slow sand filtration, 

biological activated carbon) (C. Liu et al., 2017), or pre-oxidation processes (using ozone, chloride 

dioxide, and advanced oxidation processes) (Chu et al., 2012; Y. Lin et al., 2022; Rougé et al., 2020).  

3.1.2.1 Separation 

Separation techniques encompass enhanced coagulation, adsorption on activated carbon (AC), 

filtration (including membrane processes), and ionic exchange resins (IEX).  

Coagulation followed by flocculation, clarification (sedimentation or flotation) and/or filtration is the 

most common technique employed for the removal of solids, including colloids, from water. 

Coagulation removes about 10-30% of NOM from water, and though sand filtration contributes also on 

decreasing NOM levels, isolated filtration is unable to reduce precursors to prevent formation of DBPs 

below the limits. The U.S. EPA(US EPA, 1999) defined enhanced coagulation processes as a suggested 

method for improving the removal of DBPs precursors (NOM) in conventional water treatment plants. 

The principal mechanism during coagulation is the sorption of dissolved organic matter (DOM) onto 

precipitated metal hydroxides generated with the addition of alum or ferric-based coagulants, or a 

combination of them, to enhance removal of precursors. During the process, high molecular weight 

hydrophobic fractions of DOM are targeted, while considerable concentrations of lower molecular 

weight and hydrophilic DBPs precursors might remain in the effluent. An effective method to reduce 

this subsequent formation of DBPs could be the use ion-exchange. Coupling IEX processes after 



102 

 

coagulation might enhance removal of a broader distribution of molecular weight compounds, 

including those of lower molecular weight, reducing the formation of THMs and HAAs. 

Adsorption is the most basic and commonly used method employed in water purification. AC is a highly 

porous, effective adsorbent widely used for drinking water treatment for the removal of colour, odour, 

taste, and organic contaminants, including DOM. Effectiveness of precursor removal depends on several 

filters design parameters, but overall AC removes efficiently aromatic DOM molecules, which are 

precursors for THMs and HAAs (Ding et al., 2019; Wu et al., 2022). However, through the adsorption of 

DOM, a key factor to consider for subsequent treatments is the increase of Br/TOC ratio in the effluent, 

which will be responsible for an enhanced brominated DBPS (Br-DBPs) versus carbonaceous DBPs (C-

DBPs) formation and therefore rising overall toxicity (C. Zhang et al., 2020). On the other hand, chlorine 

coupled to granular activated carbon (GAC) combination was found effective to remove high molecular 

weight DBPs (HMW-DBPs), also lowering the toxicity (Jiang et al., 2018; Lau et al., 2023). 

Results from the in-deep analysis performed on DWTPs depict the effects of NOM removal driven by 

enhanced coagulation and adsorption and their role in DBPs-FP. As presented on Chapters V, VI and 

VII, coagulation targeted mostly humic substances fractions of higher apparent molecular weight, 

leading to reductions ranging between 7% to 28% on DOC and between 22% to 36% in absorbance 

at 254 nm depending on the raw water quality and operational conditions. Alternatively, adsorption 

accounted for reductions between 19% to 29% of DOC and 36% to 43% of absorbance at 254 nm; 

mainly targeting humic substances of lower molecular weight and building blocks. Ultimately, such 

reductions entail lower DBP-FPs.  

Membrane technologies such as reverse osmosis, nanofiltration, or electrodialysis reversal (EDR), are 

energetically demanding but offer the advantage to not only remove DOM but also inorganic ions such 

as bromide and iodide from water (Watson et al., 2012). The main mechanism is based on size rejection 

and the principal associated concern is the alteration of halogen/DOC ratio in permeates which as 

previously stated might affect final toxicity, and the major drawback of membranes is the fouling due to 

DOM itself, that can be controlled implementing backwashing. Another limitation of membrane filtration 

is the need for disposal of the concentrate, which is not easy in inland locations.  

From the case studies, Abrera DWTP (See Chapter IV) implemented in 2009 an EDR unit to deal with 

high salinity issues, specially related to bromide with concentrations ranging between 0.5 and 1.2 mg/L. 

Though enhanced coagulation and GAC can efficiently remove NOM, bromide mostly remains 

unaltered. Therefore, the ratio bromide to NOM is higher, shifting formation of brominated DBPs. After 

the GAC filtration and by a derivation of water pipeline, the EDR step takes feedwater prior to final 

chlorination to remove part of those DBPs precursors and reduce levels of THMs. The plant has two 

hydraulic EDR stages including 576 EDR stacks, which make it the world’s largest plant using this 

technology. After, remineralization dosing lime and CO2 is applied prior to blending with product water 

from the conventional treatment to produce up to 3,2 m3/s. From 2009 to 2022, the EDR plant has 

produced more than 275 hm3 and the technology has showed to be very robust. After the NOM 

fractionation studies (See Chapters V and VI) his membrane technology has shown to significantly 

reduce amounts of DBPs precursors (~48% of DOC and 70% 254 nm absorbance reductions) , specially 

bromide but also considerable amounts of humic substances and building blocks fractions, lowering 

the formation potentials of THMs. Removal mechanisms of such compounds might be driven by the 

electrostatic repulsions between charged sites of NOM and membrane polarity. 



103 

 

Finally, as DOM is partially ionized at neutral pH conditions due to the presence of acidic functional 

groups (i.e. carboxyl), its removal by anion exchange resins is also feasible. It has been reported that 

anion exchange has the potential to remove components resistant to other conventional treatment 

processes, like more charged and hydrophilic components, which can make significant contributions to 

DBPs formation during chlorination. Compared to the abovementioned techniques, DOM removal via 

ion exchange is thought to involve several mechanisms such as size exclusion and electrostatic 

interactions (Tan et al., 2005). However, there is a lack of consensus in literature as some studies indicate 

that resins are most efficient in removing more aromatic DOM with high molecular weight, while some 

researchers report the opposite, what suggests that more research is still needed. From the obtained 

results (Chapter VI), findings showed IEX was effective in reducing a 43%-54% of DOC when placed 

prior to coagulation, while DOC reductions of 29% and 59% were achieved when coupled afterwards 

the coagulation. Moreover, SEC analysis reported lesser removals of lower MW fractions on the latest 

compared to higher removals of HS when acting on raw waters. Nevertheless, the capability of 

performing on-site regeneration of resins makes this a cost-effective addition to conventional treatment 

facilities. Although overall efficiency might be determined by resin characteristics, enhanced coagulation 

with ion exchange resins (IEX) was found to be more effective for removing THMs and HAAs precursors 

than coagulation alone (Singer & Bilyk, 2002). 

3.1.2.2 Biofiltration  

Biological filtration is cost effective since the bacteria that are naturally present in the water supply can 

colonize existing filter media, does not produce a residual that needs disposal, and requires almost no 

modification of ambient conditions. The only prerequisite for maximizing bacterial substrate utilization 

in filters is the absence of disinfectant in the filter influent or in the backwash water. The filter media 

colonized by bacteria can be sand, anthracite, or GAC (referred as biological activated carbon, BAC). 

Due to the relatively low proportion of biodegradable fractions in NOM (biodegradable DOC/DOC = 

0.1–0.3) (Escobar & Randall, 2001), ozone is dosed before filtration to increase the biodegradable 

DOC (O3/BAC). Liu and co-authors (C. Liu et al., 2017) reported that biofiltration can remove a fraction 

of the precursors of halogenated DBPs including THMs, HAAs, and other emerging DBPs such as 

haloketones (HKs), haloacetonitriles (HANs), haloacetoamides (HAcAms) halonitromethanes (HNMs), or 

nitrosamines. Efficacy of biofiltration will depend on filter design and operational conditions (i.e. contact 

time).  

3.1.2.3 Oxidation 

The oxidative effect of selective agents such as O3, Fe(IV), Mn(VII), and ClO2 on NOM towards DBPs 

formation have been recently investigated (J. Li et al., 2023; X. Yang et al., 2015). Such chemicals were 

found to selectively react with electron-rich moieties in DOM (e.g., phenols, amines, and olefines), 

affecting the precursors characteristics. Generally, such oxidants reduce the formation of regulated DBsP 

in post-chlorination, even though some emerging DBPs such as HNMs, CH, or HKs may increase (Hu et 

al., 2018; J. Li et al., 2023). The use of alternative oxidants as pre-oxidation step within the WTPs is also 

discussed in the following section. 

3.1.3 Disinfection strategy selection 

Disinfection strategy include several actions that can be implemented:  



104 

 

› move downstream the disinfection point to avoid formation of DBPs where precursors are still 

present at high concentration; 

› avoid or minimize intermediate disinfection (i.e. adding chlorine before filtration): though it is 

a common praxis to avoid microbial growth in filters, the long contact time between 

disinfectants and precursors at relatively high concentrations might enhance formation of 

undesired DBPs; 

› combine different disinfectants or oxidants for primary and secondary disinfection to reduce 

formation of DBPs from a single disinfectant: 

− substitute chlorine as a pre-oxidant with alternative reagents such as ozone, chlorine 

dioxide, potassium permanganate, ferrate, chloramines, or AOPs; 

− use alternative or supplemental final disinfectants such as chloramines instead of 

chlorine. 

Shifting to alternative disinfectants as well as optimizing the dosing positions can turn into a successful 

praxis to reduce DBPs formation. Delaying chlorination after operations prone to remove hydrophobic 

high molecular weight NOM fractions (main precursors) could lead to a substantial reduction of DBPs, 

specially THMs and HAAs, up to 50% (Rougé et al., 2020). As a result, chlorine can be used as secondary 

disinfection also to ensure a stable residual dosage able to maintain controlled levels of pathogenic 

microbes in the distribution system without exceeding permitted levels of DBPs.  

3.1.3.1 Pre-oxidation 

Pre-oxidation processes are applied to i) remove compounds that will further be transformed in 

particulate species removed by precipitation, like iron and manganese, ii) reduce taste and odor, iii) 

inactivate pathogens, iv) reduce NOM reactivity towards DBP formation, v) remove contaminants of 

concern, and vi) enhance subsequent coagulation efficiency. Replacing chlorine as a pre-oxidant with 

alternative reagents (i.e. chlorine dioxide, ferrate, ozone, or permanganate) can help minimize DBP 

precursors and the following formation of DBPs in final disinfections thanks to their selective reaction 

with electron-rich moieties of NOM. Selection of most appropriate pre-oxidant should be assessed 

carefully considering factors such as raw water characteristics (Gilca et al., 2020; J. Li et al., 2023). A 

summary of main advantages and disadvantages of the most reported pre-oxidation methods is 

presented in Table 25. 

  



105 

 

Table 25: Summary of pre-oxidation methodologies regarding effects on DBPs precursors, DBPs formation, 

main applicability advantages and disadvantages (adapted from Chaukura et al., 2020; Gilca et al., 2020; Li, 

Song, et al., 2023; Y. Lin et al., 2022). 

Oxidant 
Effects on DBPs 

precursor 
Effects on DBPs 

Applicability  

Disadvantages 

Applicability   

Limitations 

O3   

Highly oxidant 

towards saturated 

moieties, and 

protein bound-

compounds, 

more effectively 

than to humic-

like substances 

 

- Negligible 

formation of 

THMs and HAAs  

- Can promote the 

formation of 

BrO3
- when 

significant 

concentrations of 

Br- (> 50 µg/L) 

are present in the 

media 

- Can increase 

brominated THMs 

and HAAs if 

chlorination 

follows 

- Taste, odour 

and colour 

compound 

removal 

 

- Removal of 

trace organic 

compounds 

 

- Unstable 

residual 

- Not appropriate 

for high 

brominated 

waters 

- High costs for 

implementation, 

maintenance, 

and training of 

operators 

ClO2 Oxidant towards 

saturated 

moieties, amines 

and amino-acids 

 

- Much less 

formation of 

THMs and HAAs 

than chlorine 

- Generation of  

ClO2
- and ClO3

- 

(inorganic DBPs) 

- Taste and 

odour 

compound 

removal 

- Unstable 

residual 

- High costs for 

implementation, 

maintenance, 

and training of 

operators 

Fe(VI) Oxidizes aromatic 

phenols, higher 

efficiency on 

removing 

precursors than 

ClO2 

- No formation of 

THMs and HAAs 

- Might generate 

halogenated 

DBPs if substantial 

concentrations of 

algal organic 

matter is present 

 

- Effectively 

removes THMs 

and HAAs 

precursors 

- High reactive 

dosing and 

high operating 

costs, 

economically 

unfeasible 

Mn(VII) Acts on electron 

donating 

moieties, specially 

N-containing 

- No generation of 

THMs and HAAs 

 

- Minimizes 

THMs up to 

45 % 

- It is reduced 

and forms 

MnO2 

enhancing 

effects of 

subsequent 

coagulation 

 

- High reactive 

dosing and 

high pH 

required 

- Dosing might 

be limited to 

avoid residual 

manganese 

affecting final 

water quality 

AOPs Non-selective 

methodology for 

oxidative 

pathways 

involving electron 

oxidations and H-

abstractions 

- No formation of 

THMs and HAAs 

(if chlorine is not 

used), otherwise it 

can promote 

formation of C-

DBPs (including 

THMs & HAAs) 

- Acts towards 

trace organic 

compounds 

- O3 /AOPs 

perform 

slightly better 

than UV based 

AOPs in DOM 

mineralization 

- High costs for 

implementation, 

maintenance, 

and training of 

operators 

 

In general, pre-oxidizing NOM is effective in reducing the NOM reactivity in DBPs formation during the 

final disinfection. However, some oxidants might be avoided in specific cases. For example, in high 

bromine containing waters, ozonation might increase formation of bromate and brominated DBPs, 



106 

 

which are of greater toxicity than C-DBPs. ClO2 is used to reduce the formation of many regulated 

organic DBPs (THMs or HAAs) as well as of some emerging DBPs, such as HANs and HAcAms (Chaukura 

et al., 2020) but generates chlorite and chlorate. AOPs are often based on ozonation or UV irradiation 

and are more expensive than conventional oxidation processes. Permanganate is often used to remove 

Mn, but it should be applied at pH>8.5 to be effective. Ferrate application in full-scale plant is limited 

to its high operating costs. In addition to the advantages and disadvantages reported in Table 1, it is 